
STATE OF MAINE 

DEPARTMENT OF 

ENVIRONMENTAL PROTECTION 

JANET L. MILLS 

GOVERNOR 

GERALD D. REID 

COMMISSIONER 

March 19, 2020 

Ms. Penny Lowe 
Utility Manager, Paris Utility District 
P.O. Box 154 
South Paris, ME. 04281 

RE: Maine Pollutant Discharge Elimination System (MEPDES) Permit #MEO I 00218 
Maine Waste Discharge License (WDL) #W000632-6C-M-R 
Final Permit 

Dear Ms. Lowe: 

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was 
approved by the Department of Environmental Protection. Please read this permit/license renewal and 
its attached conditions carefully. Compliance with this permit/license will protect water quality. 

Any interested person aggrieved by a Department determination made pursuant to applicable 
[...]
expressed in units of mass, the daily discharge is calculated as the total mass of the pollutant discharged 
over the day. For pollutants with limitations expressed in other units of measurement, the daily discharge 
is calculated as the average measurement of the pollutant over the day. 

Revised July 1, 2002 Page 10 



-------------------------------------------------------------------------------------------------

-------------------------------------------------

MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 

STANDARD CONDITIONS APPLICABLE TO ALL PERMITS 

Discharge Monitoring Report ("DMR") means the EPA uniform national form, including any 
subsequent additions, revisions, or modifications for the reporting of self-monitoring results by 
permittees. DMRs must be used by approved States as well as by EPA. EPA will supply DMRs to any 
approved State upon request. The EPA national forms may be modified to substitute the State Agency 
name, address, logo, and other similar information, as appropriate, in place of EPA's. 

Flow weighted composite sample means a composite sample consisting of a mixture of aliquots 
collected at a constant time interval, where the volume of each aliquot is proportional to the flow rate of 
the discharge. 

Grab sample means an individual sample collected in a period ofless than 15 minutes. 

Interference means a Discharge which, alone or in conjunction with a discharge or discharges from other 
sources, both: 

(1) Inhibits or disrupts the POTW, its treatment processes or operations, or its sludge processes, 
use or disposal; and 

(2) Therefore is a cause of a violation of any requirement of the POTW's NPDES permit 
(including an increase in the magnitude or duration of a violation) or of the prevention of 
sewage sludge use or disposal in compliance with the following statutory provisions and 
regulations or permits issued thereunder (or more stringent State or local regulations): Section 
405 of the Clean Water Act, the Solid Waste Disposal Act (SWDA) (including title 11, more 
commonly refened to as the Resource Conservation and Recovery Act (RCRA), and 
including State regulations contained in any State sludge management plan prepared pursuant 
to subtitle D of the SWDA), the Clean Air Act, the Toxic Substances Control Act, and the 
Marine Protection, Research and Sanctuaries Act. 

Maximum daily discharge limitation means the highest allowable daily discharge. 

New source means any building, structure, facility, or installation from which there is or may be a 
discharge of pollutants, the construction of which commenced: 

(a) After promulgation of standards of performance under section 306 of CW A which are 
applicable to such source, or 
(b) After proposal of standards of performance in accordance with section 306 of CWA 
which are applicable to such source, but only if the standards are promulgated in accordance 
with section 306 within 120 days of their proposal. 

Pass through means a discharge which exits the POTW into waters of the State in quantities or 
concentrations which, alone or in conjunction with a discharge or discharges from other sources, is a 
cause of a violation of any requirement of the POTW's NPDES permit (including an increase in the 
magnitude or duration of a violation). 

Permit means an authorization, license, or equivalent control document issued by EPA or an approved 
State to implement the requirements of 40 CFR parts 122, 123 and 124. Permit includes an NPDES 
general permit (Chapter 529). Permit does not include any permit which has not yet been the subject of 
final agency action, such as a draft permit or a proposed permit. 

Person means an individual, firm, corporation, municipality, quasi-municipal corporation, state agency, 
federal agency or other legal entity. 

Revised July I, 2002 Page 11 



---------------------------------------------------------------------------------------------------------------

-----------------------------------------------------------------------------------------

MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 

STANDARD CONDITIONS APPLICABLE TO ALL PERMITS 

Point source means any discernible, confined and discrete conveyance, including, but not limited to, any 
pipe, ditch, channel, tunnel, conduit, well, discrete fissure, container, rolling stock, concentrated animal 
feeding operation or vessel or other floating craft, from which pollutants are or may be discharged. 

Pollutant means dredged spoil, solid waste, junk, incinerator residue, sewage, refuse, effluent, garbage, 
sewage sludge, munitions, chemicals, biological or radiological materials, oil, petroleum products or 
byproducts, heat, wrecked or discarded equipment, rock, sand, di1t and industrial, municipal, domestic, 
commercial or agricultural wastes of any kind. 

Process wastewater means any water which, during manufacturing or processing, comes into direct 
contact with or results from the production or use of any raw material, intermediate product, finished 
product, byproduct, or waste product. 

Publicly owned treatment works ("POTW") means any facility for the treatment of pollutants owned 
by the State or any political subdivision thereof, any municipality, district, quasi-municipal corporation or 
other public entity. 

Septage means, for the purposes of this permit, any waste, refuse, effluent sludge or other material 
removed from a septic tank, cesspool, vault privy or similar source which concentrates wastes or to which 
chemicals have been added. Septage does not include wastes from a holding tank. 

Time weighted composite means a composite sample consisting of a mixture of equal volume aliquots 
collected over a constant time interval. 

Toxic pollutant includes any pollutant listed as toxic under section 307(a)(l) or, in the case of sludge use 
or disposal practices, any pollutant identified in regulations implementing section 405( d) of the CWA. 
Toxic pollutant also includes those substances or combination of substances, including disease causing 
agents, which after discharge or upon exposure, ingestion, inhalation or assimilation into any organism, 
including humans either directly through the environment or indirectly through ingestion through food 
chains, will, on the basis of information available to the board either alone or in combination with other 
substances already in the receiving waters or the discharge, cause death, disease, abnormalities, cancer, 
genetic mutations, physiological malfunctions, including malfunctions in reproduction, or physical 
deformations in such organism or their offspring. 

Wetlands means those areas that are inundated or saturated by surface or ground water at a frequency and 
duration sufficient to support, and that under normal circumstances do support, a prevalence of vegetation 
typically adapted for life in saturated soil conditions. Wetlands generally include swamps, marshes, bogs, 
and similar areas. 

Whole effluent toxicity means the aggregate toxic effect of an effluent measured directly by a toxicity 
test. 

Revised July I, 2002 Page 12 



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 

AND 

MAINE WASTE DISCHARGE LICENSE 

FACT SHEET 

Date: February 3, 2020 

PERMIT NUMBER: ME0100951 
LICENSE NUMBER: W00632-6C-M-R 

NAME AND ADDRESS OF APPLICANT: 

PARIS UTILITY DISTRICT 
P.O.Box 154 

South Paris, ME. 04281 

COUNTY: Oxford County 

NAME AND ADDRESS WHERE DISCHARGE OCCURS: 

PARIS UTILITY DISTRICT 
C.N. Brown Way 
Paris, ME. 04281 

RECEIVING WATER/CLASSIFICATION: Little Androscoggin River/Class C 

COGNIZANT OFFICIAL AND TELEPHONE NUMBER: Ms. Penny Lowe, Utility Mgr. 
(207) 7 43-6251 

e-mail: parisutility1@myfairpoint.net 

1. APPLICATION SUMMARY 

a. Application: The PUD has submitted a timely and complete application to the Department of 
Environmental Protection (Department hereinafter) to renew combination Maine Pollutant 
Discharge Elimination System (MEPDES) permit #ME0100951/Waste Discharge License 
#W000632-6C-L-R (permit hereinafter) that was issued by the Board of Environmental 
Protection (board hereinafter) on November 20, 2014, for a five-year term. The 
November 20, 2014, permit approved a monthly average discharge ofup to 0.65 million 
gallons per day (MGD) of secondary treated waste water and an unspecified quantity of 
untreated combination storm water and sanitary waste waters from a combined sewer overflow 
(CSO) from the PUD waste water treatment facility, to the Little Androscoggin River, Class C, 
in Paris, Maine. 

mailto:parisutility1@myfairpoint.net


ME0100951 
W000632-6C-M-R 

FACT SHEET Page 2 of26 

I. APPLICATION SUMMARY 

The November 20, 2014, permit included approval of acute and chronic site-specific aquatic 
life ambient water quality criteria (A WQC) for total copper for the Little Androscoggin River 
from the PUD outfall downstream to the confluence with the main stem of the Androscoggin 
River in the City of Auburn. At the PUD's request, the Board assumed jurisdiction of the 
permit as 06-096 CMR Chapter 584 §3(B) states establishment of site specific criteria must be 
initiated with a request that the Board assume jurisdiction for issuance of the license. 

b. Source Description: The facility located on C.N. Brown Way in Paris treats domestic, light 
industrial and commercial waste waters within the District's boundaries. There are no 
significant industrial users contributing flows or pollutant loading greater than 10% of PUD's 
influent. The PUD maintains both a separate sanitary and combined sanitary/storm water 
collection systems. As a result, the facility had one combined sewer overflow (CSO) point 
located at the treatment facility at the time of the previous permitting action. The previous 
permit established a schedule of compliance with a date ofJune 1, 2019, to eliminate the CSO. 
The PUD has complied with said deadline. The waste water treatment facility is authorized to 
receive up to 5,000 gallons per day of transported wastes from local septage haulers. 

c. Waste Water Treatment - The PUD treatment system provides a secondary level of treatment 
via an activated sludge process. In 2010- 2011, the treatment system was significantly 
modified so that the then existing secondary treatment aeration ( 6 tanks) and 2 clarification 
units have become storm water storage totaling I.79 Million gallons and the dual chlorine 
contact ( disinfection) basins have been eliminated. The existing headworks and tannery 
pretreatment system have been entirely retrofitted as the new preliminary and secondary 
treatment process consisting of new screenings and grit removal systems, stormwater flow 
diversion system, 2 diffused air mixing basins, 2 new clarifiers, and disinfection tank. After 
disinfection within the chlorine contact tank treated effluent is dechlorinated prior to discharge 
to the Little Androscoggin River via an outfall pipe without a diffuser. Other components of the 
treatment plant include 2 new mechanically mixed sludge holding tanks, sludge dewatering 
equipment, geothermal heating systems and septage receiving equipment. 



ME0100951 FACT SHEET Page 3 of26 
W000632-6C-M-R 

2. PERMIT SUMMARY 

a. Terms and Conditions - This permitting action is carrying forward all the terms and conditions 
of the previous permitting action with the following exceptions as this permit: 

1. Revising the seasonal disinfection season from May 15th - September 30th to 
April 15th - October 31'' based a revision to Maine law 38 M.R.S. §465(4)(B). 

2. Eliminating Special Condition J, Combined Sewer Overflows, from the permit as the 
permittee has eliminated CSO #002 as of June 1, 2019. 

3. Establishing Special Condition J, Waste Water Treatment Emergency Bypass, requiring 
monitoring and reporting of bypasses of secondary treatment during wet weather events. 

b. History: The most recent licensing/permitting actions include the following: 

February 13, 1995 - The Department issued WDL #W000632-46-C-R for five-year term. 

August 11, 1997 - The Department issued WDL modification #W000632-46-D-M which 
removed the limitations for aluminum, modified the whole effluent toxicity (WET) testing 
requirements and required the PUD to submit a toxicity reduction evaluation (TRE) plan to the 
Department by September 1, 1997. 

August 27, 1997 - The PUD submitted a TRE plan which satisfied Special Condition B of 
WDL Modification #W000632-46-D-M issued on 8/11/97. 

February 23, 1999- The Department issued WDL modification #W000632-46-E-M which 
established limitations for various metals and WET species that exceeded or had a reasonable 
potential to exceed ambient water quality criteria/thresholds. Special Condition B of the license 
modification established a three-year schedule of compliance for the PUD facility to come into 
compliance with the new water quality-based limits for copper and lead and required the PUD 
to submit an updated TRE plan by November 1, 1999. 

August 4, 1999-The U.S. Environmental Protection Agency (EPA) issued National Pollutant 
Discharge Elimination System (NPDES) permit #MEO I 00951 for a five-year term. 

December 10, 1999 - The PUD submitted an up-dated TRE plan that fulfilled their obligation 
to do so as required in WDL modification #W000632-46-E-M dated 2/23/99. 

February 17, 2000- The Department issued a letter to the PUD that administratively modified 
the WDL by reducing the testing frequency for lead based on an up-to-date statistical 
evaluation of the lead results on file at the Department. 



ME0100951 FACT SHEET Page 4 of26 
W000632-6C-M-R 

2. PERMIT SUMMARY (cont'd) 

May 23, 2000-The Department issued a modification of the 2/13/95 WDL by establishing 
interim average and maximum concentration limits for mercmy. 

June 8, 2000 - The Department issued a letter to the PUD that modified the WET testing 
requirements of the WDL as a result of testing conducted as part of the on-going TRE. The 
letter also agreed to round off the daily maximum total chlorine residual (TRC) of0.048 mg/L 
to 0.050 mg/L in the next WDL renewal. 

January 12, 2001 -The State of Maine received authorization from the EPA to administer the 
NPDES permitting program in Maine. From that date forward, the permitting program has been 
referred to as the MEPDES permit program. 

August 21, 2001 - The Department issued combination MEPDES permit #MEO I 00951/WDL 
#W000632-5L-G-R for a five-year term. 

July 12, 2002-The Department issued a modification of the 8/21/01 permit by modifying 
Special Condition J, Schedule ofCompliance, for copper, added six compliance milestones and 
extended the effective date for copper limits from February 22, 2002 to December 31, 2004. 

October 25, 2002- The Department issued a modification of the 8/21/01 permit by modifying 
Special Condition J, Schedule ofCompliance for copper, by extending each of the six 
compliance milestones by six months and extending the effective date for copper limits six 
months to June 30, 2005. 

April 10, 2006-The Department issued a modification of the 8/21/01 permit by incorporating 
whole effluent toxicity (WET) and chemical specific testing requirements pursuant to 
Department rule, 06-096 CMR, Chapter 530, Surface Water Toxics Control Program, 
promulgated on October 12, 2005. 

June 28, 2006 - The PUD submitted a timely and complete application to the Department to 
renew the 8/21/0 I permit. 

November 12, 2009- The PUD and the State of Maine entered into a Consent Agreement to 
resolve violations of toxic pollutant limits established in the 8/21/01 MEPDES permit. 

February 6, 2012 - The Department issued a modification of WDL #W00632-5L-G-R / 
MEPDES Permit #MEO I 00951 for reduction of mercury testing frequency from 4/Y ear to 
1/Y ear based on Certain deposits and discharges prohibited, 38 M.R.S.A., § 420 sub-§ 1-B(F). 

April 2, 2013 - The Depaitment issued a modification of WDL #W00632-5L-G-R / MEPDES 
Permit #MEO! 00951 that modified the whole effluent toxicity (WET), analytical chemistry and 